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TEST CERTIFICATE
Test Certiflcate No,: 20080619029 Ref. No. : Mil
Issue Date @ 190608 Date  : 030608
Isswed To @ M/s Avayo Electronics Canadu Corp.  Job Order No., : BTHBM/A80603/16
E -13, Giate: 4, Date of Sample Receipt © 03/06/08
Ajman Free Zone, LIAE, Fage...l..of ..l

Sumple Deposited By : Party
Sample Particubars : Sample of Avayo Calcium Sulphate Bare Panel,

S.No.  Test Conducted Test Results Test Methaod
L Fire Test at 300°C AS 15303 ; 1989
For 2 hours
Tgnitahility Ml
Sprend of Flame Mil
Heat Evolved Mil
Smoke Evolved Less than 0.1
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Remurks = With respect to the above tests the sample meats the requu'emems

Checked By

{11 The above results are related only ie the tests performed oo the sumple. Endorsement of produet is neither inferred nor mphied. (21 This report s net to be
reproduced wholly of in pard & cin oot be used ag an evidesce in the court of law & ehould not be used is eny sdvertising media without aur specsal permissior
in writing. {3) Samplas will be destroyed witer 16 & 30 days from the date of mpariing unless otherwise specified, (4) Total liabdliny of pur Test Houss
is lmited to the lnwelced amowni (51 Heporl refers Lo the sample récelved by Bharai Test House unless mentioned ntherwise
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